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1. General Description of Equipment under Test

1.1 Applicant

GIGA-BYTE Communications Inc.
8F, No0.43, Fu-Hsin Road, Hsin-Tien, Taipei Hsien, Taiwan, R.O.C.

1.2 Manufacturer

GIGA-BYTE TECHNOLOGY CO., LTD.
No. 215, Nan-Ping Road, Pin-Jan City, Taoyuan, Taiwan, R.O.C.

1.3Basic Description of Equipment under Test

Equipment : GAM900/DCS1800/PCS1900/Bluetooth/WLAN Mobile Phone

Trade Name : GIGABYTE

Model No. : Stealth

Marketing Name : Xda Stealth

FCCID : UJU9QSTEALOOO

Power Supply Type : Switching, From battery 3.7V

AC Power Cord : AC 120V, Wall-mount, 1.8 meter, 2 pin

Adapter : Phihong, PSCO5R-050 PH

Battery : Welldone, XP-04

Earphone : Coson Tech, EE-564B-37EN
SPORTON International Inc. Page No. :10f127
TEL : 886-2-2696-2468 Report Issued Date : Sep. 07, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 02

FCC ID : UJU9QSTEALO000



woroniss. FCC TEST REPORT

Report No. FR681418

1.4 Feature of EQuipment under Test

Product Feature & Specification

1. DUT Type

GAM900/DCS1800/PCS1900/Bluetooth/WLAN Mobile Phone

2. Trade Name GIGABYTE

3. Model Name Stealth

4. Marketing Name Xda Stealth

5. FCC ID UJU9QSTEALOOO

6. Tx Frequency

PCS1900 : 1850 ~1910 MHz
Bluetooth : 2400~2483.5 MHz
802.11b / 802.11g : 2400 ~ 2483.5 MHz

7. Rx Frequency

PCS1900 : 1930 ~ 1990 MHz
Bluetooth : 2400~2483.5 MHz
802.11b / 802.11g : 2400 ~ 2483.5 MHz

8. Number of Channels

Bluetooth : 79
WLAN : 11

9. Carrier Frequency of Each Channel

Bluetooth : 2402+n*1 MHz; n=0~78
WLAN : 2412+(n-1)*5 MHz; n=1~11

10. Antenna Connector

N/A

11. Antenna Type

PCS1900 : PIFA Antenna
Bluetooth : Chip Antenna
802.11b/802.11g : Chip Antenna

12. Antenna Gain

PCS1900 : -2 dBi
Bluetooth : -3 dBi
802.11b / 802.119g : -3 dBi

13. HW Version

Version 0.2

14. SW Version

B02.003

15. Maximum Output Power

PCS1900 : 29.70 dBm
Bluetooth : -0.6 dBm
802.11b : 17.28 dBm/ 802.11g : 19.30 dBm

16. Type of Modulation

PCS1900 : GMSK
Bluetooth : GFSK

802.11b/802.11g : DSSS / OFDM

17. DUT Stage

Identical Prototype

18.  Application Type

Certification

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : UJU9QSTEALO0O

Page No. 1 20f 127
Report Issued Date : Sep. 07, 2006
Report Version : Rev. 02
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.

b. For spurious emission below 1GHz, only one channel of each application was tested because it is not
related to channel selection.

c. The EUT is programmed to transmit signal continuously for all testings.

d. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2 Test Mode

Application

802.11b 802.119g BT

Radiated Mode 1: Tx_CHO01_2412 MHz Mode 4: Tx_CHO01_2412 MHz Mode 7: Tx_CHO00_2402 MHz
Emission Mode 2: Tx_CHO06_2437 MHz Mode 5: Tx_CHO06_2437 MHz Mode 8: Tx_CH39_2441 MHz
Mode 3: Tx_CH11_2462 MHz Mode 6: Tx_CH11_2462 MHz Mode 9: Tx_CH78_2480 MHz

Mode 1: PCS Idle Mode + BT Link + WLAN Link + Earphone + Adapter + Camera
Conducted
Mode 2: PCS Idle Mode + BT Link + WLAN Link + Earphone + Adapter + MPEG 4
Emission

Mode 3: PCS Idle Mode + BT Link + WLAN Link + Earphone + USB Link + MPEG 4

2.3 Connection Diagram of Test System

<Radiated Emission>

For WLAN
EUT
Adapter
I#‘ 110V/60Hz
SPORTON International Inc. Page No. :30f 127
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For Bluetooth
Dipole Antenna
EUT
Adapter
®
[::::] I#‘ 110V/60Hz
BT Base Station
<Conducted Emission>
Mode 1-2
¥ 120Vac/60Hz
BT Earphone Dipole|
Antenng
Earphone l:l
Base Station
WLAN AP
Mode 3
120Vac/60Hz
USB Cable m
N E— /A
@ H Notebook |:|
BT Earphone EUT Adapter
Dipole
Antenna
Earphone
Base Station
WLAN AP
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2.4 Ancillary Equipment List

Item Asset Model Name Power Cord

1. Base Station (R&S) CMU 200 N/A

2. Notebook (DELL) D400 N/A

3. USB Mouse (Microsoft) B75-00093 Non-shielded, 1.8 m
4. BT Earphone (Engotech) ET-BH111 N/A

5. WLAN AP (SMC) SMC-100 N/A

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : UJU9QSTEALO0O
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3. RF Utility

The EUT is in BT link mode with BT earphone and in WLAN link mode with WLAN AP for conducted emission
or in BT continuous Tx mode controlled by RF utility and base station simulator or in WLAN continuous Tx
mode controlled by RF utility for radiation emission and other conducted tests.

SPORTON International Inc. Page No. : 6 0f 127
TEL : 886-2-2696-2468 Report Issued Date : Sep. 07, 2006
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4. General Information of Test

Test Site Location . No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO01-HY, 03CHO06-HY
4.1 Test Voltage

120V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3Test in Compliance with

47 CFR Part 15 Subpart C

4.4 Frequency Range Investigated

a. Radiation: from 30 MHz to 25000 MHz

4.5 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. . 7 0f 127
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5. Test Data and Test Result
5.1 List of Measurements and Examinations
The Emission Mode: Wireless LAN
FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(2) |6dB & 20dB Bandwidth Pass
15.247(b) Maximum Peak Output Power Pass
15.209(a) Radiated Emission Pass
15.247 (c) 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) Power Spectral Density Pass
15.203
Antenna Requirement Pass
15.247(b)(4)
SPORTON International Inc. Page No. : 8 0f 127
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The Emission Mode: Bluetooth
FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a) (1) |Hopping Channel Bandwidth Pass
15.247(a)(1) |Hopping Channel Separation Pass
15.247(a)(1)(iii) |Number of Hopping Frequency Used Pass
15.247(a)(1)(iii) |Dwell Time of Each Frequency Pass
15.247(b) Output Power Pass
15.247(c) 100kHz Bandwidth of Frequency Band Edges Pass
15.209(a) Radiated Emission Pass
15.203
Antenna Requirement Pass
15.247(b)(4)
SPORTON International Inc. Page No. : 9 0f 127
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak power

minus 6dB.

5.2.3 Test Setup Layout

Lo

EUT

Spectrum Analyzer

5.2.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 26°C
Relative Humidity : 53%

Test Enginner : Jay

802.11b
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 9.28 > 0.5MHz Mode 1
06 2437 9.80 > 0.5MHz Mode 2
11 2462 9.96 > 0.5MHz Mode 3
802.11g
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 15.96 > 0.5MHz Mode 4
06 2437 16.36 > 0.5MHz Mode 5
11 2462 16.36 > 0.5MHz Mode 6

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : UJU9QSTEALO0O
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5.2.5 6dB Bandwidth
Mode 1

Ref 20 dBm

“RBW 100 kHz
*“VBW 100 kHz
“Att 20 dB “SWT 500 ms

Delta 2 [T1 ]

9

-1.10 dB
.280000000 MHz

20 Offset 19|dB

10

Marker

1 [T ]
1l44 dBm
407240000 GH

D2 13

D1 6.13 dBml

o

l-10 A‘ﬂ

¢
“

U\AM LVL

W

W

L-40

——60

=70

-80

Center 2.412 GHz

2 MHz/

Date: 19.AUG.2006 04:11:06

Span 20 MHz
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Mode 2
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.80 dB
Ref 20 dBm *Att 20 dB “SWT 500 ms 9.800000000 MHz
20 Offset 19|dB Marker| 1 [T1 ]
1186 dBm
110 21432240000 GH
D1 6.81 dBm
E‘“ 1 ﬁ»p&&]kdhwahu 2
MAXH D2 0_81A&BVA"AAJJ\ﬁ MWMMKJM“A A
Lo Moy
L-10 }V” u\l
|50 / \‘\\\\
| 180 o
L-40
L-50
-60
L-70
-80

Center 2.437 GHz

Date: 19.AUG.2006 04:06:45

2 MHz/

Span 20 MHz

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : UJU9QSTEALO000

Page No.

Report Issued Date

Report Version

: 12 of 127
: Sep. 07, 2006
. Rev. 02



sonronine. FCC TEST REPORT Report No. : FR681418
Mode 3
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.54 dB
Ref 20 dBm *Att 20 dB “SWT 500 ms 9.960000000 MHz
20 Offset 19|dB Marker| 1 [T1 ]
2127 dBm
110 21456960000 GH
D1 7.36 dBm
1 M]\W\«MWM Al “]”U..MMM 2
I8 |5 b2 1. 3 XM T —

P ] |
M,
7 S

L-40

--50

=70

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 19.AUG.2006 04:03:16
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Mode 4
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.67 dB
Ref 20 dBm *Att 20 dB “SWT 500 ms 15.960000000 MHz
20 Offset 19|dB Marker| 1 [T1 ]
—2/50 dBm
L10 2| 404200000 GH
1 PK]
MAXH I Rt 2-5 dBm, . . A A f A i n [
Lﬁégdggtqu%gﬁ)bwﬁﬂUb«uﬁwahm A MM WAL N ) L i) Lo

Yy

--30

L-40

--50

=70

-80

Center 2.412 GHz

Date: 19.AUG.2006 03:08:53

2 MHz/

Span 20 MHz
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Mode 5
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.38 dB
Ref 20 dBm *Att 20 dB “SWT 500 ms 16.360000000 MHz
20 Offset 19|dB Marker| 1 [T1 ]
-1|55 dBm

L10 2| 428800000 GH
D1 3.9 [dBm
MAXH I I 1 p i Y U | R PV TN AMAMIAApMMAM$MnL@ Nosga o 2

(AT e Sy e A ~,VV\ﬁn\1,vav \f ” il
LVL

M/j\[\[/ LL\W«/

L-20

+-30

L-40

L-50

-60

L-70

-80

Center 2.437 GHz

Date: 19.AUG.2006 03:06:51

2 MHz/

Span 20 MHz
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Mode 6
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.66 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 16.360000000 MHz
20 Offset 19|dB Marker| 1 [T1 ]
-0/ 70 dBm

L10 2| 453800000 GH
1 PK D1 4. dB
MAXH Lo . ad Uk AL a4 ..\.Avﬂ.l/\ Anl.l " AA!\MA.A!\MAM!\;MMJ\ML {\M A"A...z

—X PAARMAL A Uy M L,
/ LVL

L-20

+-30

L-40

L-50

I-60

L-70

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 19.AUG.2006 03:57:35
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this test report.

5.3.2 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the spectrum

analyzer.

5.3.3 Test Setup Layout

L 1o
EUT
Spectrum Analyzer
SPORTON International Inc. Page No. ;17 of 127
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5.3.4 Test Result
Application Type : 802.11b/g
Temperature : 26°C
Relative Humidity : 53%
Test Enginner : Jay
802.11b
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 4.70 8 Mode 1
06 2437 5.08 8 Mode 2
11 2462 6.02 8 Mode 3
802.11g
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -12.61 8 Mode 4
06 2437 -12.01 8 Mode 5
11 2462 -11.58 8 Mode 6
SPORTON International Inc. Page No. : 18 of 127
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5.3.5 Power Spectral Density
Mode 1
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 4.70 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.411625000 GHz
20 Offset 19|dB
10 lﬂl
1 SGL
M
NG
+0
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Mode 2

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 5.08 dBm
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Mode 3
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 6.02 dBm
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Mode 4
® *RBW 3 kHz
*VBW 30 kHz
Ref 20 dBm *Att 20 dB *SWT 500 s

Marker 1 [T1 ]
-12.61 dBm
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Mode 5
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -12.01 dBm
Ref 20 dBm *Att 20 dB “SWT 500 s 2.436664000 GHz
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Mode 6
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including

100 kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result

Application Type : WLAN 802.11b/g and BT
Temperature : 26°C
Relative Humidity : 53%

Test Enginner : Jay

Test Result in WLAN lower band (Channel 1) PASS
Test Result in WLAN higher band (Channel 11) PASS
Test Result in BT lower band (Channel 00) PASS
Test Result in BT higher band (Channel 78) PASS
5.4.4 Note on Band Edge Emission
>WLAN 802.11b
CHO1 (Horizontal)
Frequency Level Over Limit Read Abtebba Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2386.00 58.23 -15.77 74.00 59.17 30.26 4.26 35.46 100 360 Peak
2386.00 42.85 -11.15 54.00 43.80 30.26 4.23 35.44 100 159 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Abtebba Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2386.00 51.24 -22.76 74.00 52.18 30.26 4.26 35.46 100 360 Peak
2386.00  39.93 -14.07 54.00 40.88 30.26 4.23 35.44 108 28 Average
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CH11 (Horizontal)
Frequency Level Over Limit Read Abtebba Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2488.00 42.11 -11.89 54.00 42.96 30.30 4.36 35.51 100 156 Average
2488.00 55.26 -18.74 74.00 56.11 30.30 4.36 35.51 100 360 Peak
CH11 (Vertical)
Frequency Level Over Limit Read Abtebba Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2488.00 40.37 -13.63 54.00 41.22 30.30 4.36 35.51 104 76 Average
2488.00 52.55 -21.45 74.00 53.41 30.29 4.36 35.51 100 360 Peak
>»WLAN 802.11g
CHO1 (Horizontal)
Frequency Level Over Limit Read Abtebba Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuVv) (dB/m) (dB) (dB) (cm) (deg)
2390.00 69.78 -4.22 74.00 70.72 30.26 4.26 35.46 100 0 Peak
2390.00 46.98 -7.02 54.00 47.92 30.26 4.23 35.46 100 160 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Abtebba Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2390.00 58.58 -15.42 74.00 59.52 30.26 4.26 35.46 100 360 Peak
2390.00 41.57 -12.43 54.00 42.51 30.26 4.26 35.46 100 351 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Abtebba Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2484.00 41.87 -12.13 54.00 42.83 30.25 4.23 35.44 100 159 Average
2484.00 64.21 -9.79 74.00 65.07 30.29 4.36 35.51 100 0 Peak
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CH11 (Vertical)

Frequency Level

(MHz) (dBuv/m)

Preamp Ant

Table Remark

Pos

(deg)

2484.00 55.19

2484.00 38.97

Factor Pos
(dB) (cm)
35.51 100
35.51 100

0 Peak

153 Average

»BT

CHOO (Horizontal)

Frequency Level

(MHz) (dBuV/im)

Preamp Ant

Table Remark

Pos

(deg)

2386.00 51.21

2386.00 39.23

360 Peak

348 Average

CHOO (Vertical)

Frequency  Level

(MHz) (dBuV/m)

Table Remark

Pos

(deg)

2387.00 56.12

2387.00 40.12

0 Peak

325 Average

CH78 (Horizontal)

Frequency Level

(MHz) (dBuv/m)

Table Remark

Pos

(deg)

2483.50 57.06

2483.50 40.50

0 Peak

106 Average

CH78 (Vertical)

Frequency Level

(MHz) (dBuV/im)

Table Remark

Pos

(deg)

2488.00 64.38

2488.00 50.07

360 Peak

260 Average
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Factor Pos
(dB) (cm)
35.44 100
35.44 100
Preamp Ant
Factor Pos
(dB) (cm)
35.44 100
35.44 100
Preamp Ant
Factor Pos
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35.51 100
Preamp Ant
Factor Pos
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5.4.4 20dB Band Edge
WLAN 802.11b

CHoO1
@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -34.08 dBm
Ref 20 dBm *Att 20 dB “SWT 500 ms 2.397800000 GHz
20 Offset 19|dB
10

D1 6.31 dBm

MAXH Lo ).

\{I
/ LVL
+-10

D2 -[13.69 dBm "

|

--60
+-70
F1
-80
Center 2.368 GHz 10 MHz/ Span 100 MHz
Date: 19.AUG.2006 04:13:06
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CH11

®
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WLAN 802.11g

CHO1
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.24 dBm
Ref 20 dBm “Att 20 dB “SWT 500 ms 2.399200000 GHz
20 Offset 19|dB
10
D1 2.59 dB
MAXH I IS m AT
V AN
LVL
L-10
D2 -17.41 dBm /
| 1 [
20 jﬁﬂl
w0 vl
|40 WWA
WWWWWM
-50
I--60
L-70
F1
-80 |
Center 2.368 GHz 10 MHz/ Span 100 MHz
Date: 19.AUG.2006 03:53:41
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CH11
@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -27.86 dBm
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Bluetooth
CHOO0
% “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -42.98 dBm
Ref 11 dBm *Att 20 dB *SWT 500 ms 2.394400000 GHz
[10” Offset 9 B
0 DT =T dBm
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CH78
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -44.67 dBm
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T10~ OFfset 9O (B
A
Lo [ A |
a— D1 -2.95 dBm
MAXH
--llo
LVL
Ko
D2 -P2.95 dBm
L3
j4 X
| -50 \‘m WA
o 1kvﬂdI&Lm)quAJuquwa&au~¢u4k~¢Ammh«,NNLAAquhuuunkwv~u~J»ﬂJb«uu
——70
--80
F1
Center 2.527 GHz 10 MHz/ Span 100 MHz
Date: 18.AUG.2006 23:43:37
SPORTON International Inc. Page No. : 33 of 127
TEL : 886-2-2696-2468 Report Issued Date : Sep. 07, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 02

FCC ID : UJU9QSTEALO000



woroniss. FCC TEST REPORT Report No. : FR681418

5.5 Hopping Channel Separation

5.5.1 Measuring Instruments

As described in chapter 9 of this test report.

5.5.2 Test Procedure
1. The output of EUT was connected to the spectrum analyzer by a low loss cable..
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.5.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.5.4 Test Result The spectrum analyzer plots are attached as below

Application Type : BT
Temperature : 26°C
Relative Humidity : 53%

Test Enginner : Jay

Carrier Frequency

Channel Frequency Separation Himits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.000 0.900 Mode 7
39 2441 1.004 0.904 Mode 8
78 2480 1.000 0.898 Mode 9

Note: Limits =25kHz or the 20dB bandwidth of the hopping channel, which ever is greater
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5.5.5 Hopping Channel Seperation

Mode 7
® *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -3.10 dBm
Ref 11 dBm *Att 20 dB “SWT 500 ms 2.402156000 GHz
F10- Offset O dB Delta P [T1 1
olo6 dB
Lo . 1. 000000000 MHzZ
-E P \-»/,\\/ \\//j\\/
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N \\/ S \\/ L
30
|40
50
|60
L-70
80
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Mode 8
@ *RBW 30 kHz Delta 2 [T1 ]
“VBW 100 kHz -0.02 dB
Ref 11 dBm *Att 20 dB *SWT 500 ms 1.004000000 MHz
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-3|61 dBm
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Mode 9
@ “RBW 30 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.09 dB
Ref 11 dBm *Att 20 dB *SWT 500 ms 1.000000000 MHz
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5.6 Number of Hopping Frequency

5.6.1 Measuring Instruments

As described in chapter 9 of this test report.

5.6.2 Test Procedure

1. The output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.6.3 Test Setup Layout

EUT

5.6.4 Test Result See spectrum analyzer plots below

Application Type : BT
Temperature : 26°C
Relative Humidity : 53%

Test Enginner : Jay

Lo

Spectrum Analyzer

Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
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5.6.5 Number of Hopping Frequency

@ *RBW 100 kHz
“VBW 100 kHz

Ref 11 dBm “Att 20 dB “SWT 500 ms

[10” OFfset 9 (B
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Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz
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5.7 Hopping Channel Bandwidth

5.7.1 Measuring Instruments

As described in chapter 9 of this test report.

5.7.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.

3. The Hopping Channel bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

5.7.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.7.4 Test Result See spectrum analyzer plots below

Application Type : BT
Temperature : 26°C
Relative Humidity : 53%

Test Enginner : Jay

Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.

00 2402 0.900 1.000 Mode 7

39 2441 0.904 1.000 Mode 8

78 2480 0.898 1.000 Mode 9
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5.7.5 Hopping Channel Bandwidth
Mode 7
@ *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.08 dB
Ref 11 dBm *Att 20 dB *SWT 500 ms 900.000000000 kHz
[10” OFfset 9 dB Marker| 1 [T1 ]
-22/96 dBm
Lo 2|.401544000 GHz
- D1 -3.15 dBm
LVL
[N
rv“W&guvvﬁ
-40
-50
+—60
--70
-80
Center 2.402 GHz 100 kHz/ Span 1 MHz
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Mode 8
@ *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.05 dB
Ref 11 dBm *Att 20 dB *SWT 500 ms 904000000000 kHz
[10” OFfset 9 (B Marker|[ 1 [T1 ]
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Mode 9
@ *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz 0.01 dB
Ref 11 dBm *Att 20 dB *SWT 500 ms 898.000000000 kHz
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-24|59 dBm
Lo 2]. 479546000 GHz
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10 WMWMW g
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5.8 Dwell Time of Each Frequency

5.8.1 Measuring Instruments

As described in chapter 9 of this test report.

5.8.2 Test Procedure

1.

2
3.
4

The transmitter output was connected to the spectrum analyzer by a low loss cable.
Set RBW of spectrum analyzer to 1IMHz and VBW to 1MHz.
Set the center frequency on any frequency would be measure and set the frequency span to zero span.

The calculate =79 * 0.4 * (1600/79) * t (t = the time duration of one single pulse )

5.8.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.8.4 Test Result See spectrum analyzer plots below

Application Type : BT
Temperature : 26°C
Relative Humidity : 53%

Test Enginner : Jay

Cho00
Average Hopping Package Transfer ) o
Package Mode ] Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 8.9 404 0.114 0.4
DH3 49 1680 0.260 0.4
DH5 3.9 2940 0.362 0.4
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CH39
Average Hopping Package Transfer
Package Mode . Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 91 400 0.115 0.4
DH3 4.7 1670 0.248 0.4
DH5 35 2960 0.327 0.4
CH78
Average Hopping Package Transfer
Package Mode . Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 8.7 400 0.110 0.4
DH3 5.8 1680 0.308 0.4
DH5 3.6 2940 0.334 0.4
Remark:

Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time

79channels come from the Hopping Channel number.

1
2
3. Average Hopping Channel = hops/sweep time
4

t: Package Transfer Time(us)
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5.8.5 Dwell Time
DH1 (CHO00)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 3.40 dB
Ref 11 dBm *Att 20 dB SWT 2 ms 1.264000 ms
[10” OFfset 9 dB Marker| 1 [T1 ]
-65/29 dBm
o P32.000000 us
1 PKE Defta P [T1 T SGL
CLRWR] 611} dB
L -10 04 000000} ns
LVL
L-20
-30
-40
-50
‘E n P
v |
L-70
-80
Center 2.402 GHz 200 ps/
Date: 18_AUG.2006 23:51:14
SPORTON International Inc. Page No. : 46 of 127
TEL : 886-2-2696-2468 Report Issued Date : Sep. 07, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 02

FCC ID : UJU9QSTEALO000



wemronine. FCC TEST REPORT Report No. : FR681418

% RBW 1 MHz
“VBW 1 MHz

Ref 11 dBm “Att 20 dB SWT 10 s

10~ OFffset 9 TB
A
Lo [ A |

AN I s

LVL

——60

——70

——80

Center 2.402 GHz 1 s/

Date: 19.AUG.2006 00:01:40
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DH1 (CH39)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -4.03 dB
Ref 11 dBm “Att 20 dB SWT 2 ms 1.260000 ms
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-58(18 dBm
o 184.000000 us
Jerta [ LN | SGL
1 PKig
CLRWR -Op48 dB
| _10 00_0000
LVL
+-20
+-30
| -40
+-50
; b
ﬁ? LT ﬂ 'l,a “ Msh A N‘A ! N |
““
+-70
+-80
Center 2.441 GHz 200 ps/
Date: 18_AUG.2006 23:52:12
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% RBW 1 MHz
*VBW 1 MHz
Ref 11 dBm “Att 20 dB SWT 10 s
10~ Offset O TB
Lo
SGL
1 PKIS
CLRWR
LVL
LT A S | LA B Lo
| -40
50
| -60
L-70
| -80
Center 2.441 GHz 1 s/
Date: 19.AUG.2006 00:03:02
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DH1 (CH78)
@ Delta 3 [T1 ]
“VBW 1 MHz 1.79 dB
Ref 11 dBm “Att 20 dB 1.260000 ms
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-62[53 dBm
o B00.000000 us
— Delt i iy Bl | SGL
CLRWR 2p4s d
L-10 Q0 000000 g
LVL
+-20
+-30
I-40
+-50
2 y
by v
+-70
+-80
Center 2.48 GHz
Date: 18_AUG.2006 23:53:10
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<é%> *VBW 1 MHz

Ref 11 dBm *Att 20 dB

[10” OFfset 9

ST T

SGL

1 PKH \
CLRWR

——50

“ LVL

——70

Center

Date: 19.AUG.2006 00:04:14

2.48 GHz
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DH3 (CHO0)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -0.55 dB
Ref 11 dBm *Att 20 dB SWT 5 ms 2_.500000 ms
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-60| 36 dBm
o 430.000000 us
™ i Deita P LT 1 SGL
1 PKES 4
CLRWR 1148 dB
|10 1_ 630030 ms
LVL
20
-30
| -40
| _50 My
D
] p
] MR
'y ey
L-70
| -80
Center 2.402 GHz 500 ps/

Date: 18.AUG.2006 23:55:40
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% RBW 1 MHz
“VBW 1 MHz

Ref 11 dBm “Att 20 dB SWT 10 s
T10~ OFfset O (B
A
Lo A
SGL
1 PK|
MAXH
Il
LVL
I
M U" L
I-60
+-70
+-80
Center 2.402 GHz 1 s/
Date: 19.AUG.2006 01:19:55
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DH3 (CH39)
<%> RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.66 dB
Ref 11 dBm “Att 20 dB SWT 5 ms 2.510000 ms
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-62{42 dBm
o P50.000000 us
1 PKES Delta | EN 1] SGL
ICLRWR| 2198 dB
|10 1_670000 ms
LVL
+-20
—-30
l-40
| so M
X ¢ HIAJM tﬂln
4 1)
+-70
+-80
Center 2.441 GHz 500 ps/

Date: 18.AUG.2006 23:54:49
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% RBW 1 MHz
“VBW 1 MHz

Ref 11 dBm “Att 20 dB SWT 10 s
T10~ OFfset O (B
A
Lo [ A |
SGL
et I bl el ylbilaly I I {
LVL
! U Hlh) “
LA W 0 N | ¥
50
| -60
L-70
| -80
Center 2.441 GHz 1 s/
Date: 19.AUG.2006 00:06:33
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DH3 (CH78)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -1.62 dB
Ref 11 dBm “Att 20 dB SWT 5 ms 2.500000 ms
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-59(31 dBm
o P80.000000 us
Delta 1] SGL
1 PKig
CLRWR -4 60 de
L 10 1_6380000 ms
LVL
+-20
+-30
| -40
i ]
]
bl -
Wi v
+-70
+-80
Center 2.48 GHz 500 ps/
Date: 18_AUG.2006 23:53:59
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% RBW 1 MHz
“VBW 1 MHz

Ref 11 dBm “Att 20 dB SWT 10 s
T10~ OFfset O (B
A
Lo A
SGL
1 PKig
B ||| LG L)
T o
I Il ] 1 IMIN ‘
' l | 1
+-50 I
I-60
+-70
+-80
Center 2.48 GHz 1 s/
Date: 19.AUG.2006 00:05:55
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DH5 (CHOO)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -0.67 dB
Ref 11 dBm “Att 20 dB SWT 10 ms 3.740000 ms
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-59(83 dBm
B 1.430000 ms
O _W Deita @ [T1 1 SGL
CLRWR 204 dB
10 2 940000 ms
LVL
+-20
+-30
| -40
L5010 al
oo U st by {
+-70
+-80
Center 2.402 GHz 1 ms/
Date: 18_AUG.2006 23:56:38
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% RBW 1 MHz
“VBW 1 MHz

Ref 11 dBm “Att 20 dB SWT 10 s

T10~ OFfset O (B
SGL
1 PKig
CLRWR
oll] |
LVL
ol
(0] -
-50f g | I i i — Y
I-60
+-70
+-80
Center 2.402 GHz 1 s/
Date: 19.AUG.2006 00:00:55
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DH5 (CH39)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -1.26 dB
Ref 11 dBm “Att 20 dB SWT 10 ms 3.760000 ms
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-58[22 dBm
o 1.330000 ms
1 PKES DelTta [T1 ] SGL
CLRWR 07 dB
|1 2 960000 ms
LVL
F-2
+-3
|-40
ol ] I f
L D I
= €
—eoypl A b, Lxm mJLm
+-70
+-80
Center 2.441 GHz 1 ms/
Date: 18_AUG.2006 23:57:37
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% RBW 1 MHz
“VBW 1 MHz

Ref 11 dBm “Att 20 dB SWT 10 s

T10~ OFfset O (B
A
Lo [ A |
SGL
1 PK 2 ‘ ‘ l ‘
et M il (gl
LVL
L ol i i Y Y + [ ¥ M ]
50
| -60
L-70
| -80
Center 2.441 GHz 1 s/
Date: 19.AUG.2006 00:00:12
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DH5 (CH78)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz -0.38 dB
Ref 11 dBm *Att 20 dB SWT 10 ms 3.760000 ms
[10” OFfset 9 (B Marker|[ 1 [T1 ]
-58[87 dBm
o 1.630000 ms
. PRE Delta T1 ] SGL
[CLRWR Opgs de
L-10 Q40D(M0 _ms
LVL
20
-30
l-40
W [ ”
|50
L P B L
7-60444V 4 il

S
—

——70

——80

Center 2.48 GHz 1 ms/

Date: 18.AUG.2006 23:58:36
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% RBW 1 MHz
*VBW 1 MHz
Ref 11 dBm “Att 20 dB SWT 10 s
T10~ OFfset O (B
Lo
SGL
1 PKig
CLRWR \
L1104 I
LVL
+t40
1 1 1 il
50— - ]
I-60
+-70
+-80
Center 2.48 GHz s/
Date: 18_AUG.2006 23:59:37
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5.9 Peak Output Power Measurement

5.9.1 Measuring Instruments

As described in chapter 6 of this test report.

5.9.2 Test Procedure
1. The antenna port RF output of the EUT was connected to the input RF input of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT
antenna terminal.

2. The antenna port(RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer for

BT measurement. The cable loss has been offset before testing.

5.9.3 Test Setup Layout

L Io
EUT Power Meter
5.9.4 Test Result
* Application Type : WLAN 802.11b/g and BT
* Temperature : 26°C
* Relative Humidity : 53 %
* Test Enginner : Jay
WLAN 802.11b
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 16.00 1W/30 dBm
06 2437 16.61 1W/30 dBm
11 2462 17.28 1W/30 dBm
WLAN 802.11g
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 17.20 1W/30 dBm
06 2437 18.80 1W/30 dBm
11 2462 19.30 1W/30 dBm
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Bluetooth
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
00 2402 -0.6 1W/30 dBm
39 2441 -0.98 1W/30 dBm
78 2480 -2.41 1W/30 dBm
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5.9.5 Output Power
BT Mode : CHOO (2402MHz)
@ *RBW 3 MHz Marker 1 [T1 ]
“VBW 3 MHz -0.60 dBm
Ref 11 dBm *Att 20 dB *SWT 500 ms 2.402050000 GHz
10~ Offset O (B
o 1
- e
.—o—'—'_'_'_'_'_ HE\%
1 PK| L] R
AXH I Rt T
1-10
LVL
20
30
| -40
50
| -60
L-70
| -80
Center 2.402 GHz 500 kHz/ Span 5 MHz
Date: 18_AUG.2006 23:33:46
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BT Mode : CH39 (2441MHz)
@ *RBW 3 MHz Marker 1 [T1 ]
“VBW 3 MHz -0.98 dBm
Ref 11 dBm *Att 20 dB *SWT 500 ms 2.440900000 GHz
10~ Offset O (B
o 1
_.—l—'_'_'_ _‘x\_
1 PK| | —— T
N || ]
l-10
LVL
+-20
+-30
I-40
+-50
I-60
+-70
+-80
Center 2.441 GHz 500 kHz/ Span 5 MHz
Date: 18_AUG.2006 23:33:11
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BT Mode : CH78 (2480MHz)

®

“RBW 3 MHz
“VBW 3 MHz

Ref 11 dBm “Att 20 dB “SWT 500 ms

Marker 1 [T1 ]
-2.41 dBm
2.480070000 GHz

[10” OFfset 9 (B

+0

L

==10

LVL

——20

-—30

L-40

——50

——60

——70

——80

Center 2.48 GHz

Date: 18.AUG.2006 23:35:59

500 kHz/

Span 5 MHz
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5.10 Conducted Emission

5.10.1 Measuring Instruments

As describ ed in chapter 6 of this test Report.

5.10.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold Mode.
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5.10.3 Test Data

*  Temperature : 26 °C

* Relating Humidity : 53 %

* Test Enginner : Louis

* Test Mode : Mode 1

m The test that passed at minimum margin was marked by the frame in the following table.

4i Level (dBuV) Date: 2006-08-17 Time: 22:59:11

CHSVCCUCISPR-B

\ CHSAVCCICISPR -B AV
[

“TRA
1
1p :
i 01502 0.5 1 2 5 10 20 30
Frequency (MHz)

Site CCO01-HY
Condition  CNENVCCIACIEPR-B 2001004 200604 LINE
EOT : Bmart Phone

Poweer 1207 /B0Hz
Model . FRG81418
Memo CPCEL00 101e+BT Link+ WLAN Link+Earphone
Memno s +Adaptor+Camera
emo i
Ower Limit Read Probe Cable

Fregq Lewel Limit Line Lewel Factor Loss Remark

MH= dBEuv dE dEu¥ dEu¥ dE dE

1 0.179 45,93 -18.53 a64.51 45.81 0.10 0.0z QF

2 0,179 34,76 -19.75 54,51 34,64 0.10 0.02 Average

3 0.223 39.67 -23.04 62.71 39.51 0.1a 0.06 QF

4 0.223 29,97 -22.74 52.71 Z9.51 0.10 0.06 Average

3 0.208 37.31 -23.93 al.z24 37.048 0.10 0.13 QF

& 0.ze6 30,04 -21.20 51,24 29.81 0.10 0.13 Average

7 0.537 40.40 -15.60 GS56.00 40.08 0.1a0 0.2z QF

| g 0.537 35.43 -10.57 46.00 35.11 0.10 0.22 hAverage |

9 l.0@0 32,35 -23.65 56,00 3Z.04 0.10 0.z1 0F

10 l.680 24,77 -21.23 46.00 Z4.46 0.10 0.Z1 Average

11 Z.980 =Z6.58 -19.42 46.00 2Z26.17 0.1& 0.25 hverage

12 Z.980 31.9% -24.01 56.00 31.58 0.1a 0.25 QF
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Date: 2006-08-17 Time: 22:56:39

Level {dBuV
sneue{ )

HH&HE“HEEE
Hﬂhﬁ“‘h%aa

CHSACCLCISPR-B

CHSWCCICISPR -B AV

40
e | A g e
| | 1
1
l]l].15l].2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (CO01-HY
Condihon : CHEMNCCIACIZFR-B 2001004 200604 NEUTEAL
EUT : Smart Phone
Power 120V E0Hz
Model :FRAG1418
Memo cPCR1900 [dle+B T Link+ WLAN Link+Esrphone
Memno s +hdaptort Camera
Memo ;
Ower Limit Fead Probe Cable
Freg Lewel Linit Line Lewel Factor Loss Fewmark
MH= dBuv dE dBuv dEuvV dE dE
1 0.182 44,71 -19.68 64,39 44,59 0.10 0.0z QF
2 0,182 35.01 -19.38 54.39 34.89 0.10 0.0Z Average
3 0.268 35.76 -26.43 61.19 35.53 0.10 0.13 QF
4 0.268 30.63 -2Z0.56 &51.19 30.40 0.10 0.13 Average
5 0.486 38.32 -17.92 56.24 37.98 0.10 0.z4 QF
g 0,436 33.91 -12.33 46.24 33.57 0.10 0.24 Average
7 0.573 37.98 -18.02 &56.00 37.68 0.10 0.z0 QP
g 0.573 33.01 -12.99 46.00 32.71 0.10 0.2Z0 Average
9 0.790 34.26 -21.74 56.00 34.04  0.10 0.1z QF
10 0,790 26.91 -19.09 46,00 26.69 0.10 0,12 Average
11 Z.710 34.75 -Z1.25 E6.00 34.39 0.10 0.z6 QP
12 2.710 29.77 -16.23 46.00 29.41 0.10 0.26 Average
SPORTON International Inc. Page No. : 71 of 127
TEL : 886-2-2696-2468 Report Issued Date : Sep. 07, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 02

FCC ID : UJU9QSTEALO000



EROATOMN LAB.

FCC TEST REPORT

Report No.

FR681418

*  Temperature : 26 °C
* Relating Humidity : 53 %
* Test Enginner :
* Test Mode : Mode 2
m The test that passed at minimum margin was marked by the frame in the following table.

Louis

Date: 2006-08-17 Time: 22:35:18

s Level (dBuV)

CHSWCCICISPR-B

CHSAVCCICISPR -B AY

ol
' o
Sa
’ 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (Co0l-HY
Condition ; CHE/NCCLCIEPE-B 2001004 200604 LINE
EOT - Bnart Phone
Power - 120%/H50Hz=
Model :FRES1418
Memo cPCEL900 114 BT Link+ WLAN Link+Earphons
Memo s +4daptor+Mpegd
Memo ’
Over Limit Read Probe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
IMH= dBuy db dBu’y dBu¥ dE dbE
1 0.195 44,39 -19.43 A3.82 44.27 0.10 0.0z Qr
2 0.195 33.87 -19.95 53.82 33.75 0.10 0.02 Average
3 0.264 40,68 -20.62 61.30 40,45 0.10 0.13 QF
4 0.264 34,71 -16.59 51.30 34.48 0.10 0.13 Average
g 0.456 41.08 -15.68 ©5A.76 40,72 0.10 0.26 QF
f 0.456 37.45 -9.31 46.75 37.09 0.10 0.26 Average
7 0.535 40,23 -15.77 S56.00 39.94 0.10 0.1% QF
a 0.535 36.581 -10.19 4A.00 35.52 0.10 0.19 Average
a 1.800 34.90 -21.10 G5A.00 34.57 0.10 0.23 QF
10 l.800 28,12 -17.88 46.00 27.79 0.10 0.23 Average
11 2.930 37.08 -15.92 S56.00 36.87 0.1l& 0.25 QF
12 2,930 31.65 -14.35 46.00 31.24 0.16 0.25 Average
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s Level (dBuV)

Date: 2006-08-17 Time: 22:37:28

\

CHSWCCICISPR-B

CHSAVCCICISPR -B AV

40
18
! 0.150.2 0.5 1 2 [ 10 20 30
Frequency (MHz)
Site (Co0l-HY
Condition ; CNS/NVCCLCIEPR-B 2001004 200604 NEUTRAL
EOT : Brnart Phone
Power - 120%/HB0Hz
Model :FRE21418
Memo cPCEL1900 114 BT Link+ WLAN Link+Earphone
Memo :+4daptorMpegd
Memo :
Ower Limit Read Probe Cable
Freq Lewel Limitc Line Lewel Factor Loss Remark
MH= dBuy dbE dBu’y dBu¥ dbE dbE
1 0.193 44,31 -19.60 A3.91 44,19 0.10 0.0z QF
2 0.193 36.15 -17.76 53.91 36.03 0.10 0.02 Average
3 0,456 43,158 -13.55 56.76 42,82 0.10 0.26 0F
[ a 0.456 39.56 -7.20 4A.76  39.20 0.10 0.26 Average |
g 0.535 43.01 -12.99 G5A.00 42,72 0.10 0.1% QF
& 0.585 38.55 -7.45% 46.00 38.26 0.10 0.19 Average
7 0.780 33,72 -12.28 46.00 33,50 0.10 0.12 Average
& 0.780 39.18 -16.82 G5A.00 38.96 0.10 0.1z QF
a 2.690 33,587 -12.13 4A.00 33.51 0.10 0.26 Average
10 2.680 40,26 -15.74 56.00 39.90 0.10 0.z2a6 QF
11 4,620 32,95 -23.05 56,00 32,58 0.1z 0.25 0F
12 4,620 27.09 -13.91 46.00 26.72 0.1z 0.25 Average
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Temperature : 26 °C
* Relating Humidity : 53 %

Test Enginner :

Louis

* Test Mode : Mode 3
m The test that passed at minimum margin was marked by the frame in the following table.

s Level (dBuV)

Date: 2006-08-18 Time: 02:32:29

[

CHSWYCCLCISPR-B

CHSAVCCICISPR -B AV

x : "
: ; Gty
; Al 1
40 | 2%
nﬂdﬁﬂl 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (CO01-HY
Condition : CNENVCCIACIEPR-B 2001004 200604 LINE
EOT : Smart Phone
Power 1207 /B0Hz
Model - FRA31413
Memno cPCE1900 1A1e+BT Link+ WLAN Link+Earphone
Memo 4+UEE Link+MPEG4
Memo :
Ower Limit Read Probe Cable
Freq Level Limit Line Lewel Factor Loszs Remark
MH=z dEuV db dBuv dBEuV db db
1 0.299 46.79 -13.45 60.27 46.51 0.10 0.15 QPF
2 0.z9% 42,10 -85.17 50.27 41.82 0.10 0.18 Average
3 0.474 45.57 -10.87 56.44 45,22 0.10 0.25 QF
4 0.474 43,37 -3.07 46.44 43.02 0.10 0.25 Average
[s 0.771 42.98 -3.02 46.00 42.75 0.10 0.13 Averadge
=] 0.7yl 45.54 -10.46 56.00 45,31 0.10 0.13 QF
7 l.601 47.99 -§.01 S56.00 47.69 0.10 0.z0 QP
o] l.601 42.19 -3.81 46.00 41.59 0.10 0.20 Average
9 2.016 4zZ.1le -3.84 46.00 41.80 0.10 0.26 Average
10 Z.0lé 48.87 -7.13 56.00 45.51 0.10 0.z6 QF
11 3.979 45.59 -7.41 56.00 45.14 0.20 0.25 QPF
12 3.97Y8 41.18 -4.82 46.00 40.73 0.z0 0.25 Average
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Date: 2006-08-18 Time: 02:37:27

L | {(dBuy
aneue[ )

CHSWCCICISPR-B

L 4 CHSACCICISPR -B AV
§ 1P.I|I1|1I| | 4l |
] i
. il i
' 0.150.2 0.5 1 2 [ 10 20 30
Frequency (MHz)
Site CCO01-HY
Condibon  CHENCCIAZIEPR-B 20014004 200604 NEUTRAL
EOT : Smart Phone
Poweer 1207 /B0Hz
Model . FRA814148
Memo cPCEL001A1e+BT Link+ WLAN Link+Earphone
Memn +USE Link+MPEG4
emo :
Ower Limit Read Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Remark
MH= dEuV dE dBu¥ dEuV dE dE
1 0.179 52.21 -12.32 ©4.53 52.09 0.10 0.0z QF
2 0,179 46,62 -7.91 54,53 46.50 0.10 0.02 Average
3 0.415 48.19 -9.36 57.55 47.81 0.10 0.23 QF
4 0.415 44,15 -3.40 47.55 43.77 0.10 0.28 Average
5 0,592 42,58 -3.42 46,00 42,29 0.10 0.19 Average
3 0,59z 47.02 -8.98 56.00 46.73 0.10 0.1% QF
7 0.771 4z.86 -3.14 46.00 4Z.63 0.10 0.13 hverage
a 0.771 47.43 -8.57 56.00 47.20 0.10 0.13 QF
9 1.127 42Z.68 -3.32 46,00 42.48 0.10 0.10 Average
10 1.127 47.07 -8.93 56.00 46.87 0.10 0.10 QF
11 1.600 46.64 -9.36 56.00 46.34 0.10 0.z0 QF
12 l.600 42,72 -3.28 46,00 42,42 0.10 0.20 Average
13 Z.666 40,52 -5.43 46,00 40,18 0.10 0.26 Average
14 Z.666 44,91 -11.09 56.00 44,55 0.10 0.26 QF
SPORTON International Inc. Page No. : 75 of 127
TEL : 886-2-2696-2468 Report Issued Date : Sep. 07, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 02

FCC ID : UJU9QSTEALO000



EROATOMN LAB.

FCC TEST REPORT Report No. : FR681418

5.11 Radiated Emission Measurement

5.11.1 Measuring Instruments

As described in chapter 6 of this Report.

5.11.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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5.11.3 Typical Test Setup Layout of Radiated Emission

Antenna
1~4m
EUT
- - | v
0.8 M
Ground Plane
v N
TurnTable G

Spectrum Analyzer /

Test Receiver
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5.11.4 Test Data

Temperature : 27°C

Relating Humidity : 51%

Test Enginner :

Andrew

Test Mode : Mode 1

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
i Level (dBuV.in) .

Date: 2006-08-19

]

FCC CLASS B

-64lB

54

FCC CLASS-B (AVG)

e e, e+

1000 1400, 1800, 2200, 2600, 3000
Frequency {MHz)
Site : D3CHOA-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : Smart Phone
Power o 120VacielHsz
Model : FRe21418
Meamo : 11b Tx_CHOlZ412MH=
Plane : E2
Diata Rate : 11
Over Limit HReadlntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Pas Fos Remark
Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB ci deg
1 238600 58.23 -15.77 74.00 59.17 30.26  4.26 35.46 100 360 Peak
A 238600 42.8> -11.15 54.00 43.80 30.26 4.23 33.44 100 129 hverage
3@ 2412.00 103 .56 104 .49 30,27 4.26 35.46 100 360 Peak
4 ¥ 2412.00 76.45 7738 30.27  4.26 35.46 100 159 hverage
2 2488 .00 50.36 -23.64 74,00 51.21 30.30 4.36 35.51 100 360 Peak
] 2488 .00 39.47 -14.53 54.00 40.3Z2 30.30 4.36 35.51 100 159 hverage

Remark: #3 and #4 Fundamental Signal
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Site
Condition
EUT
Power
Model
Memn

Diata Rate

Site
Condition
EUT
FPower
Idodel
Iemo
Flane
Diata Rate

Level {dBuW/m)
97

Date: 2006-08-19

FCC CLASS B

-64lB

FCC CLASS-B (AVG)

: E2
A1

L WWW Z s
0 3000 3600. 4200, 4800, 5400, 6000
Frequency {MHz)
: D3CHOA-HYT
: HF-ANT-060410 HORIZONTAL
: Smart Phone
; 120VacielHz
: FR 681418
: 11b Tz CHOL1 241 2MH=
: E2
e
Over Limtt Readlntenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB am deg
4824 .00 52.32 -Z1.68 74.00 42,25 32.94 6.24 36.12 200 0 Peak
4824 .00 38.39 -15.61 54.00 35.32 32.94 6.24 36.12 100 194 hverage
i Level {dBuW/m} Date: 2006-08-19
FCC CLASS B
BB
ECC CLASE BAAVG
10 Ietane bttt b -6B
9 6000 6600, 7200, 7800, 8400, 29000
Frequency {MHz)
; D3CHOA-HY
: HF-ANT-060410 HORIZONTAL
: Smart Phone
o 120Vac/E0Hz
: FR&21418
: 11b Tx CHO1Z2412MH=
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Level {dBuimj}

Date: 2006-08-19

107
FCC CLASS-B
-64dB
FCC CLASS B _;}Mﬁr
o WWHW.MMW/W GUE
B 2310 2326, 2342, 2358, 2374, 2390
Frequency (MHz)
Site : D3CHD&-HY
Condition : HF-ANT-040410 HORIZONTAL
EOT : Smart Phone
Poryver + 120Vac/E0Hz=
Model : FR 681418
Memo : 11b Tx_CHO12412MHz
Plane : E2
Diata Rate : 11
Over Limit BReadlntenna Cahle Preamp Aot Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Fos Remark
Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB e deg
1 2386016 58.23 -152.77 74.00 59.1%8 30.26  4.23 33.44 100 0 Peak
i 2386016 42.85 -11.15 54.00 43.80 30.26  4.23 35.44 100 159 hverage
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
07 Level {dBuV.im) : =

Date: 2006-08-19

54

FCC CLASS-B
-GilB
o FCC CLASS-B {AViG)

1000 1400. 1800, 2200, 2600, 3000
Frequency {MHz)
Site : O3CHOA-HT
Conditionn : HF-ANT-080410 YERTICAL
EOT : Smart Phone
Power o 120Vacie0Hz
Model : FE&A2141%
Memo : 11b Tz CHOL2412MH=
Plane : E2
DiataRate : 11
Over Limit Readlntenna Cahle Preamp Aot Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB c deg
1 238600 51.24 -Z2.76 74.00 5Z2.1%8 30.26  4.26 33.46 100 360 Peak
2 238600 39.93 -14.07 54.00 40.88 30.26 4.23 35.44 108 28 bverage
30 2412.00 92.73 93.66 30.27  4.26 35.46 100 360 Peak
4 X 2412.00 T1.21 72.14 3027  4.26 33.46 108 28 Average
2 2488 .00 49,95 24,03 74.00 50.81 30.30 4.36 35.51 100 360 Peak
3] 2488 .00 39.10 -14.90 54.00 39.95 30.30 4.36 35.51 108 28 bverage
Remark: #3 and #4 Fundamental Signal
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97 Level {dBuW/im) Date: 2006-08-19
FCC CLASS B
i)
1 FCC CLASS-B (AVG)
49 WWW 28
¢ 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
Site : O3CHOA-HT
Conditionn : HF-ANT-080410 YERTICAL
EOT : Smart Phone
Power o 120Vacfs0Hz
Madsl : FR 681413
Memn : 11b Tz CHOL 241 2MH=
Plane . E2
Data Rate : 11
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBuV/m dB dBuV/m  dBuV  dB/n dB 4B chi deg
1 4824 .00 53.45 -20.55 74.00 50.3%8 32.94 6.24 36.12 200 0 Peak
[z 4824 .00 42,90 -11.10 54.00 39.83 32.94 6.24 36.12 100 335 Average
i Level {dBuW/im) Date: 2006-08-19
FCC CLASS B
-GdB
i T e BB
° 6000 G600, 7200, 7800, 8400, 9000
Frequency {MHz)
Site : O3CHOA-HY
Condition : HF-ANMT-060410 YERETICAL
EOT : Smart Phone
Power : 120Vacf60Hz
Model : FRag141%8
Memo : 11b Tz CHOL 241 2MH=
Plane : E2
Diata Rate : 11
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Level (dBu\im) - Date: 2006-08-19
107
FCC CLASS B
-64dB
51 FCC CLASS-B I{lVGF
_~54H,
B 2310 2326. 2342, 2358, 2374, 2390
Frequency {MHz)
Site - D3CHO&-HYT
Condition : HF-ANT-060410 VERTICAL
EUT : Smart Phone
Poryver + 120Vac/E0Hz=
Model : FR 621418
Memao : 11b Tx_CHO1 241 2MH=
Plane  E2
Diata Rate : 11
Over Limtt Readlntenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Fos Remark
Wiz dBu¥/m dB dBuV/m dBuV  dB/m dB dB cn deg
1 2386.16 51.24 -22.76 T74.00 5Z2.19 30.26 4.23 35.44 100 0 Peak
A 2386016 39.93 -14.07 54.00 40.88 30.26 4.23 33.44 108 28 Average

Remark: There is no more obvious spurious emission except the listings above.
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* Test Mode : Mode 2
* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

40 Level {dBuVim) Date: 2006-08-19
FCC CLASS-B
I
10 | -6l
I R B
1 2 :
2 30 a4, 138. 192, 246. 300
Frequency (MHz)
Site . 03CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : Smart Phone
Pemray + 120War/E0H=
Madel . FRAR1418
Mems . 11k Tx_CHO&:2437MHz
Plane . E2
DataRate : 11
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/um dB dB ci deg
| @ 33.78 24,80 -15.20 40.00 34.99 17.40 1.04 28.64 100 0 Peak
A 72.95 24,30 -15.70 40,00 45.11 £.48 1.41 28.70 100 0 Peak
3 214,14 26,83 -16.61 43.50 43.36 2.62 2.68 28.77 100 0 Peak
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Lewvel {dBuVimj)
80

Date: 2006-08-19

FCCCLASS-B
-GulB
10
2
1
L 300 440, 580. 720, 860, 1000
Frequency (MHz)
Site : O3CHOS-HY
Condition : BI-LOGF-2004-1122 HORIZONTAL
EUT : Smart Phone
Powar o 120WaeilHz
Model : FR 821418
Memo : 11b Tx_CHO&2437MH=
Plane )
DataRate : 11
Over Limit HReadintenna Cable Preamp hnt Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB cn deg
1 F12.30 27.27 -18.73 46,00 31.63 19.37  5.07 25.381 100 0 Peak
2 700.80 31.27 -14.73 46.00 32.62 Z21.90 5.62 28.87 124 107 Peak
3 941.90 30.60 -15.40 46.00 32.16 21.20 6.07 28.85 100 0 Peak
i Lewvel (dBuVim) Date: 2006-08-19
3
m FCCCLASS B
-64lB
o ) (\ FCC CLASS-B (AVG)
M e =, ‘\PMW.MB*
n 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site . O3CHOS-HY
Cordition : HF-ANT-080410 HORIZONTAL
EUT : Smart Phone
Peorarey : 120War/é0H=
Model . FR&21418
Memo : 11b Tx_CHO&24537MH=
Plane 1E2
DataRate : 11
Over Limit Readlntenna Cable Preamp int Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/um dB dB ci deg
1 2334.00 50,56 -23.44 74,00 51.34 30.24 4.20 33.4Z2 100 360 Peak
2 2334.00 30,96 -14.04 54.00 40.94 30.24 4.20 33.4Z2 100 127 hverage
3w 2437.00 101.07 101.97 30.28 4.29 35.47 100 360 Peak
4 W 2437.00  T75.05 75.95 30.28  4.20 35.47 100 157 Average
5 2484.00 39,40 -14.60 54,00 40.26 30.29  4.36 33.31 100 127 Average
b 248400 50,25 -23.75 T4.00 S1.11 30.29  4.36 35.51 100 360 Peak
Remark: #3 and #4 Fundamental Signal
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Level {dBuW/im)
97

Date: 2006-08-19

FCCCLASS-B

-6alB

FCC CLASS-B (AVG)

L e e R R Sl
0 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
Site : D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : Smart Phone
Powrar ; 120Van/60H=
Model . FR 6281418
Memo . 11b Tx_CHO&;2437MHz
Plane : E2
Data Rate @ 11
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/um dB dB c deg
1 4874 .00 50,56 -23.44 74,00 47.28 33.14 6.30 36.16 200 0 Peak
2w 4874 .00 38,99 -15.01 54.00 35.71 33.14 6.30 36.16 100 113 Average
47 Level (dBuvim) ki Date: 2006-08-19
FCC CLASS-B
-bulB
it irmntm bty n st prine bt ELIC CL RSB BARVE))
i e L ] _6IB
" 6000 6600. 7200. 7800. 8400. 9000
Frequency (MHz)
Site . D3CHOS-HY
Condition : HF-4NT-060410 HORIZONTAL
EUT : Smart Phone
Peorarey : 120War/é0H=
Madel . FR 621418
Memo . 11b Tx_CHOS2437MHz
Plane . E2
DataRate : 11
SPORTON International Inc. Page No. : 86 of 127
TEL : 886-2-2696-2468 Report Issued Date : Sep. 07, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 02

FCC ID : UJU9QSTEALO000



woroniss. FCC TEST REPORT Report No. : FR681418

- Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

b Level (dBuVim}) - Date: 2006-08-19
FCCCLASS B
]
6B
i 1 ‘2 3 | I
B 30 4. 138, 192, 246. 300
Frequency (MHz)
Site : D3CHOD&-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : Smart Phone
Power : 120Vac/60H=
Maodel : FE 21418
Memo o 11b Tx_CHO&2437MH=
Plane : E2
Data Rate : 11
Over Limit HReadlntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Pas Fos Remark
WHz dBuV/m dB dBuV/im  dBuV  dB/n dB 4B chi deg
1 @ 33.78 35.01 -4.99 40,00 45.20 17.40 1.04 28 .64 100 360 Peak
[z @ 40,53 35,03 -4 .97 40,00 42 20 14 2 1.20 22 65 112 234 Peak
3@ 7320 34,39 -5.61 40.00 35.10  6.33 1.43 Z8.70 100 360 Peak
a0 Level {dBuVim) & kg Date: 2006-08-19
FCC/CLASS B
-GilB
40
1 3 g}
0 300 440. 580. 720. 860. 1000
Frequency {MHz)
Site : O3CHOA-HT
Conditionn : BI-LOG-2004-1122 VERTICAL
EOT : Smart Phone
Ponwer : 120Vac/60Hz=
Model : FE 21418
Memo : 11b Tz CHO&2437MH=
Plane »E2
DataRate : 11
Over Limit BReadlntenna Cable Preamp Aot Tahle
Freq Lewvel Limit Line Level Factor Loss Factor Fos Fos Remark
Wiz dBu¥/m dB dBuV/m  dBu¥V  dB/m dB dB c deg
1 @ 796,30 31.11 -14.90 46.00 32.62 21.79 5.57 28.87 100 0 Peak
i 820,90 30.04 -15.96 46,00 3Z2.22 Z21.31 5.04 Z289.03 100 0 Peak
3 951.70 30.72 -15.28 46,00 31.99 Z1.30 6.10 Z28.88 100 0 Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR681418

Level {dBulinj}

Date: 2006-08-19

107
FCC CLASS-B
-GaB
51 3 FCC CLASS-B (AVG)
e i | e ey e
B 1000 1400, 1800, 2200, 2600, Jooo
Frequency {MHz)
Site : D3CHD&-HY
Condition : HF-ANT-060410 VERTICAL
EUT : Smart Phone
Ponarer 2 120WVac/E0H=
Madel : FR 681418
Memn : 11h Tx_CHOE 243 7MHz
Plane : E2
DiataRate : 11
Over Limit HReadlntenna Cahle Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB ci deg
1 233400 50.89 -23.11 74.00 51.90 30.23 4.17 35.40 100 360 Peak
2 @ 2334.00 39.06 -14.94 54,00 40.06 30.23 4,17 33.40 107 27 Average
3@ 2437.00 91.45 9236 30.27  4.20 33.47 100 360 Peak
4 @ 2437 .00 70.33 71.83 30.28 4.20 35.47 107 27 bverage
5 2484 00 49,93 -24.07 74.00 50.79 30.29 4.36 35.51 100 360 Peak
H @ 2484 00 39.02 -14.9Z2 54.00 39.94 30.29 4.36 35.51 107 27 bverage
Remark: #3 and #4 Fundamental Signal
oo Level (dBuVim} - Date: 2006-08-19
FCC CLASS B
-6dB
1 FCC CLASSB (AVG)
49WWW it D
B 3000 3600, 4200, 43800, 5400, 6000
Frequency (MHz)
Site : D3CHD&-HY
Condition : HF-ANT-040410 VERTICAL
EUT : Smart Phone
Power o 120VacelHsz
Model : FR 621418
Memo : 11b Tx_CHOS2437MHz
Plane : E2
Diata Rate : 11
Over Limtt Readlntenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
Wiz dBu¥/m dB dBuV/m  dBuV  dB/m dB dB e deg
l 4874 .00 55.82 -18.18 74.00 52.4 33.14 6.30 36.16 200 360 Peak
2 @ 4874 .00 42 .87 -11.13 54.00 39.59 33.14 6.30 36.16 111 344 Average
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i Level {dBuW/im) Date: 2006-08-19

FCC CLASSB
-61lB

ECE.CL ASEBUBNG

49 o rmet e 6B
0 6000 6600, 7200. 7800. 8400. 9000
Frequency {MHz)
Site : O3CHOA-HT
Conditionn : HF-ANT-080410 YERTICAL
EOT : Smart Phone
Power : 120Vac/60Hz=
Model : FR&21418
Mema : 11b Tx CHO&Z4537MH=
Plane . E2
Diata Rate : 11

Remark: There is no more obvious spurious emission except the listings above.
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woroniss. FCC TEST REPORT

Report No.

FR681418

* Test Mode : Mode 3

* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Date: 2006-08-19

Lewvel {dBuW/im}
o7

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

54

M MIL—J ;WWHBJ‘
" 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site . D3CHO6-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : Smart Phone
Pearer : 120Vacit0H=
Model . FR 621418
Memo : 11b Tx_CHI11 2462MH=
Plane 3]
Data Rate : 11
Over Limit HReadintenna Cable Preamp int Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB Clil dep
1 2384 .00 51.23 -22.77 74.00 52.1% 30.25 4.23 35.44 100 360 Peak
A 2384 .00 39.4% -14.52 54.00 40.44 30.23 4.23 35.44 100 136 Average
3@ 246200 101 .48 102,36 30.29  4.33 35.49 100 360 Peak
4 ¥ 246200 7522 76.10 30.29  4.33 35.49 100 156 Average
3 24858 .00 42,11 -11.89 54 .00 42.96 30.30 4.36 35.51 100 156 Average
3] 2488 .00 55.26 -18.74 Y4.00 J6.11 30.30 4.36 33.51 100 360 Peak
Remark: #3 and #4 Fundamental Signal
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EROATOMN LAB.

FCC TEST REPORT

Report No. FR681418

Lewvel {dBuW/m}
a7

Date: 2006-08-19

FCC CLASS-B
-6B
1 FCC CLASS-B (AVG)
49 MWWW -‘S(IB
" 3000 3600. 4200. 4800. 5400. 6000
Frequency {(MHz}
Site . D3CHOE-HY
Condition : HF-ANT-060410 HORIZONT AL
EUT : Smart Phone
Povwrar 0 120Waei0Hz
Madel . FR 6281418
Mema . 11b Tx_CH112462MHz
Plane : E2
Data Rate @ 11
Over Limit Readintenna Cable Preamnp int Table
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBuV/im dB dBu¥/m  dBu¥ dB/m dB dB CiL deg
1 4024 .00 52.21 -21.79 7F4.00 48.92 33.34 6.36 36.21 200 0 Peak
2 4024 .00 38.77 -15.23 54.00 35.28 33.34 6.36 36.Z1 100 232 Average
7 Level (dBuv/im) = Date: 2006-08-19
FCC CLASS-B
B
s s s st et i rete b Gl ] SR BABNG) |
49 M -6ilB
° 6000 G600, T7200. 7800. 8400. 9000
Frequency {(MHz}
Site . D3CHOE-HY
Condition : HF-ANT-060410 HORIZONT AL
EUT : Smart Phone
Peroray 1 120Waci0Hz
Madel . FR 6231415
Mema . 11b Tx_CHI112462MHz
Plane B2
Data Bate : 11
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Report No.

FR681418

Level (dBuv/m}

107

Date: 2006-08-19

FCC CLASS-B

-6ilB

LL Y

FCC CLASS-B (AVG)

M e gy MM—'M&&E:
o 2483.5 2486.8 2490.1 24934 2496.7 2500
Frequency (MHz})
Site : O3CHOS-HY
Condition : HF-4NT-060410 HORIZONTAL
EUT : Smart Phone
Pearer : 120Vacit0Hz
Model : FR 621418
Memo : 11b Tx_CHI11 2462MH=
Plane : E2
Data Rate : 11
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBuV/im dB dBu¥/m  dBu¥ dB/m dB dB ciL deg
1 248810 553.26 -18.74 74,00 S6.11 30.30 4.36 35.51 100 0 Peak
2 248810 42,11 -11.8% 54,00 42.96 30.30 4.36 35.51 100 136 Average
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woroniss. FCC TEST REPORT

Report No.

FR681418

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Lewvel {dBuVim)

Date: 2006-08-19

FCCCLASS-B

-bdB

L

FCC CLASS-B (AVG)

54

M NM’WWJM bomsasteesmnaimalil]
o 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Zite : D53CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT : Smart Phone
Powrar ; 120Van/60H=
Model : FR 621418
Memo ;11 Tx_CHI112462MH=
Plane . E2
DataRate : 11
Over Limit Readfntenna Cahle Preanp int Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark
MHz dBuVim dB dBu¥/m dBu¥  dB/u dB dB cl deg
1 2354.00 50.52 -Z3.48 T4.00 51.49 30.24 4.20 35.4Z2 100 360 Peak
2 2354.00 39.1% -14.82 54.00 40.16 30.24 4,20 35.4Z2 104 76 bverage
30 2462.00 T1.36 72.24 30.29 433 35.49 104 76 hverage
4 % 2462.00 92,96 93.84 30.29 4.33 35.49 100 360 Peak
3 2488.00 40,37 -13.63 54.00 41.22 30.30 4.36 35.51 104 76 bverage
5] 2488.00 52.55 -21.45 T4.00 53.41 30.29 4.36 35.51 100 360 Peak
Remark: #3 and #4 Fundamental Signal
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TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : UJU9QSTEALO000

Report Issued Date : Sep. 07, 2006

Report Version

. Rev. 02



woroniss. FCC TEST REPORT

Report No. : FR681418

Level {dBuW/im)
97

Date: 2006-08-19

FCCCLASS-B
-GlB
1 FCC CLASS-B (AVG)
49 MWW it & A LG{IE
0 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
Zite : O53CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT : Smart Phone
Powrar ; 120Van/60H=
Model ; FR 621418
Mems . 11k Tx_CHI1:2462MHz
Plane 1 E2
Data Rate @ 11
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/um dB dB c deg
1 4024 .00 54,73 -19.27 74,00 S1.23 33,34 6H.36 36.21 200 360 Peak
[ 2 4924 00 42 96 -11.04 54,00 39,47 33,34 2 6.36 36,21 110 335 bverage
o7 Lewvel (dBuVim) o - Date: 2006-08-19
FCCCLASS-B
-GiB
19 M -6dB
a G000 6600. 7200. 7800. 8400. 9000
Frequency (MHz)
Site : O3CHOS-HY
Condition : HF-4ANT-060410 VERTICAL
EUT : Smart Phone
Powrar 0 120Van/60H=
Model : FR 631418
Mems . 11k Tx_CHI1:2462MHz
Plane i E2
Data Rate @ 11

SPORTON International Inc.
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woroniss. FCC TEST REPORT

Report No. : FR681418

Site
Condition
EUT
Powrer
Model
Memo

Diata Rate

—_—

Lewvel (dBuv/mj)

Date: 2006-08-19

11

Remark: There is no more obvious spurious emission except the listings above.

107
FCC CLASS-B
-64B
1 FCC CLASS-B {AVG)
L e— e N -6iB
o 2483.5 2486.8 2490.1 2493.4 2496.7 2500
Frequency (MHz)
: O3CHOS-HY
. HF-AHT-0&0410 VERTICAL
: Smart Phone
+ 120War/é0H=
: FR&21418
;116 Tx CH112462MHz
wE2
Owver Limit Readintenna Cable Preanmp Ant Table
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBuVim dB dBu¥/m  dBu¥  dB/u dB dB cil deg
2487.99 52,53 -Z1.4> T4.00 53.40 E0.30 4.36 33.31 100 0 Peak
2487 .99 40,37 -13.63 54.00 41.22 30.30 4.36 33.51 104 76 Average
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woroniss. FCC TEST REPORT Report No. : FR681418

* Test Mode : Mode 4
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

i Lewvel {dBuW/m} Date: 2006-08-19

4

FCC/CLASS B
| “6dE

FCC CLASS-B (AVG)
54 P | A —

@ 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz)
Site . D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : Smart Phone
Porarer 2 120WacialH=
Madel . FR 621415
Mema : 11z Tx_CHO1 241 2MH=
Plane : E2
Data Rate : &
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB cil deg
[11 £390.,00 /9.7 4. 27 74,00 T0.9F7 30,26 4,76 35,46 100 0 Peal |
2 2390.00 46,98 -T.02 54.00 47.92 30.26  4.26 35.46 100 160 Average
3% 2412.00 Tg.07 TO.00 30.27 4.26 35.46 100 160 Average
4@ 2412.00 398.65 00,58 30.27  4.26 35.46 100 160 Peak
] 2488.00 50,43 -23.57 74.00 51.28 30.30 4.36 35.51 100 0 Peak
] 2488 .00 39.66 -14.34 54.00 40.51 30.30 4.36 35.51 100 160 Average
Remark: #3 and #4 Fundamental Signal
&7 Lewvel {(dBuv//m}y . R Date: 2006-08-19
FCC/CLASS-B
-6B
FCC CLASS-B (AVG)
4 T A i i it
n 3000 3600. 4200. 4800. 5400. 6000
Frequency {(MHz)
Site - D3CHO6-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : Smart Phone
Powrar 2 120Wacks0Hz
Madel . FR 6281418
Memo : 11g Tx_CHO1 241 2MH=
Plane : E2
Data Rate : &
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& Level {dBuv/m) Date: 2006-08-19
FCC CLASS-B
-tilB
- EECELASSABARVG
19 I e e -6iIB
" 6000 5600, 7200. 7800. 8400. 9000
Frequency {(MHz}
Site : O5CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : Smart Phone
Povrer : 120Vacis0Hz
Model : FR 821418
Memo : 11g Tx_CHOLl 2412MH=
Flane 1l
Data Rate : &

e Lewvel {dBuW/m} Date: 2006-08-19

FCC CLASS-B
6B
FLC Crass (106)
o WMMMMMWH" -biB
u 2310 2326. 2342, 2358. 2374. 2390
Frequency (MHz})
Site . O3CHO&-HY
Condition : HF-ANT-060410 HORIZONT AL
EUT : Smart Phone
Porarer 2 120WacialH=
Model . FRé31418
Mema : 11g Tx_CHO1 241 2MH=
Plane . E2
Data Rate : &
Over Limit HReadintenna Cable Preamp int Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1! 2389.92 69.73 -4.22 T74.00 T70.72 30.26 4.26 35.46 100 0 Peak
2 2389.92 46,93 -T.02 54.00 47.92 30.26  4.Z26 35.40 100 160 Average
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woroniss. FCC TEST REPORT

Report No.

FR681418

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

T Lewal {dBuV/mjp TR _Date: 2006-08-19
107
3
m FCC CLASS-B
| -6ilB
\ FCC CLASS-B (AVG)
54 W L..?MMW—“'\.-M

h 1000 1400. 1800. 2200. 2600. 3000
Frequency {(MHz)
Site : D3CHOS-HY
Condition : HF-ANT-060410 VERTICAL
EUT : Smart Phone
Porarer : 120WacialHz
Madel . FR 6281418
Mema : 11z Tx_CHO1 241 2MH=
Plane ZES
DataRate : &
Over Limit Readintenna Cable Preamp int Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBuV/in dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1 2390.00 58.58 -15.42 74.00 59.5Z2 30.26 4.Z26 33.46 100 360 Peak
2 239000 41.57 -12.45 54.00 42.51 30.260 4.26 35.46 100 351 Average
3 X 2412.00  81.52 02.45 30.27  4.26 35.46 100 360 Peak
4 ¥ 241200 71.20 72.13 30.27  4.26 35.46 100 351 Average
3 2488 .00 49,89 24 11 74.00 50.74 30.30 4.36 35.51 100 360 Peak
3] 2488 .00 39,05 -14.95 54.00 39.90 30.30 4.36 35.51 100 351 Average
Remark: #3 and #4 Fundamental Signal
e Level (dBuW/imj) BT Date: 2006-08-19
FCC CLASS-B
-B
FCC CLASS-B (AVG)
19 f\ a0 |
WWWW
o 3000 J600. 4200. 4800. 5400. 6000
Frequency (MHz})
Site . D3CHO6-HY
Condition : HF-ANT-080410 VERTICAL
EUT : Smart Phone
Povarer : 120Vacie0Hz
Model : FR 821418
Memo : 11g Tx_CHOL Z412MH=
Plane wEZ
DataRate : &
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woroniss. FCC TEST REPORT

FR681418

Site
Condition
EUT
Power
Model
Memo
Flane
Data Rate

Jite
Condition
EUT
Porweer
Madel
Memn
Flane
Data Fate

o

Report No.

Date: 2006-08-19

Level (dBuW/imj) B =
a7

FCC/CLASS-B

-6ilB

LA

-

Remark: There is no more obvious spurious emission except the listings above.

OS] I S i 6B
o 6000 6600, 7200, 7800, 8400, 9000
Frequency (MHz})
. O3CHO&-HY
. HF-4NT-080410 VERTICAL
: Smart Phone
: 120Vacie0Hz
: FR 821418
: 11g Tx_CHOL 241 2MH=
. E2
o7 Level {dBuv//m} = BT Date: 2006-08-19
FCC CLASS-B
-6B
1
CC Cl 5 ¥
51 FCC CLAS BiA'Tf'igg
i e i i B A
o 2310 2326. 2342, 2358. 2374, 2390
Frequency {(MHz)
: O5CHOS-HY
. HF-4NT-080410 VERTICAL
: Smart Phone
: 120Vacit0Hz
: FR 621418
- 11g Tx_CHOI 2412MHz
. E2
Over Limit Readintenna Cable Preamp int Tahble
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB il deg
2389.92 58.5% -15.42 74.00 59.52 30.26 4.26 35.46 100 0 Peak
2389.92 41.57 -12.43 54.00 42.51 30.260 4.26 35.46 100 351 Average
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woroniss. FCC TEST REPORT

Report No.

FR681418

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
Lewvel (dBuWim) )

Date: 2006-08-19

80
FCC CLASS-B
]
10 | -6B
I N |
2 3
1
" 30 a4. 138. 192, 246. 300
Frequency {(MHz}
Site : D5CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : Smart Phone
Povwrar o 120Wae0H=
Model : FR 821418
Memo : 11g Tx_CHOS2437MH=
Pline . E2
Data Rate : &
Over Limit Readbntenna Cabhle Preamp tnt Table
Freq Lewel Limit Line Level Factor [Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB CiL deg
1@ 33.78 Z3.80 -16.20 40.00 33.99 17.40 1.04 28.64 100 0 Peak
2 @ 223.59 28.07 -17.93 46.00 4441 9.7  Z2.70 28.83 100 0 Peak
3@ 268.14 2667 -19.33 46.00 39.36 12.91 2.85 28.495 100 0 Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR681418

! Lewvel (dBuVim) - Date: 2006-08-19
FCCCLASS-B
-lB
40
2 Z
1
o 300 440, 580. 720, 2860, 1000
Frequency (MHz)
Site : O3CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : Smart Phone
Pomarer 2 120WacialH=
Model . FR 621418
Memo : 11g Tx_CHO&2437MH=
Plane wE2
DataRate : &
Owver Limit Readintenna Cable Preanmp Ant Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
MHz dBuVim dB dBu¥/m  dBu¥  dB/u dB dB cil deg
1 @ 638.80 27.43 -18.57 46.00 33.34 18.37 4.79 23.07 100 0 Peak
2w 789.30 30.44 -15.56 46.00 32.25 Z21.39 5.49 Z8.89 132 225 Peak
3w 997 .90 31.23 -Z22.77 54.00 30.89 22.91 6.22 28.79 100 0 Peak
e Level (dBuVim) B T Date: 2006-08-19
3
FCC CLASS-B
il K]
{ ] FCC CLASS-B (AVG)
54 cemresl? | A sl v Gl
a 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Zite : O53CHOS-HY
Cordition : HF-ANT-080410 HORIZONTAL
EUT : Smart Phone
Powrar 0 120Van/60H=
Model : FR 621418
Memo : 1lg Tx CHOS2457MH=
Plane . E2
DataRate : &
Over Limit HReadbntenna Cable Preanmp int Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark
MHz dBuVim dB dBu¥/m dBu¥  dB/u dB dB cil deg
1 @ 2390.00 51.02 -2Z2.92 T74.00 51.96 30.26 4.26 35.46 100 360 Peak
2 W 2390.00 39.16 -14.84 54 .00 40.10 30.26 4.26 35.46 100 157 hverage
3w 2437.00 9410 94 .99 30.28 4.33 35.49 100 360 Peak
4w 2437.00  71.99 T2.89 30.28  4.23 35.47 100 127 Average
5w 2500.00 4977 24 .23 7400 H0.61 30.30  4.39 35.53 100 360 Peak
6w 2500.00  39.03 -14.97 54,00 39.87 30.30 4.39 35.53 100 157 hverage
Remark: #3 and #4 Fundamental Signal
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Report No. : FR681418

Date: 2006-08-19

Level {dBuv/m)
97

FCC CLASS-B

-ilB

FCC CLASS-B (AVG)

e P B o T e e ; 1 28
. 3000 3600, 4200, 4800, 5400, 6000
Frequency (MHz)
Zite ; O3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : mart Phone
Fower  120Waci0Hz
Madel ; FR 631418
Memo : 11g Tx_CHOS2437MH=
Flane E2
DataFRate : &
g Level (dBuVim) Date: 2006-08-19
FCC/CLASS-B
-6ilB
e mpm Ao o dpn it ma i onedeeear it E L DL A S EBAB VG,
49 M -GdB
e 6000 6600. 7200. 7800. 8400. 9000
Frequency (MHz)
Site : O3CHOS-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT : Smart Phone
Powrer : 120Wan/E0H=
Madel . FR&21418
Memo : 11g Tx_CHO&24537MH=
Plane 1 E2
DataRate : &
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Level {dBu\/in} ) T Dafe: 2006-08-19

80

FCC/CLASS-B

6B
40 -1—2—31 : {

o 30 84, 138. 192, 246, 300
Frequency (MHz}
Site : O3CHO8-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : Smart Phone
Porrar : 120Wac0Hz
Model : FE 621418
Mema : 11z Tx_CHO& 24370 H=
Plane ZER
Data Rate : &
Over Limit Readintenna Cable Preamp int Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV/in dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1 @ 33.78 36,01 -3.99 40.00 46.20 17.40 1.04 28.64 100 0 Peak
[z @ 40.23 36,03 -3.97 40.00 40,20 14.28 1.20 28.62 100 128 Peak
3@ 72.93 33.44  -4.56 40,00 56.24  6.48 1.41_28.70 100 0 Peak
e Level {dBuV/in} Date: 2006-08-19
FCC CLASSB
-6ilB
40
1 9t
p 300 440. 580. 720. 860. 1000
Frequency {(MHz)
Site : O3CHOS-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : Smart Phone
Ponarer 1 120Vac/e0Hz
Model : FE 821418
Memo : 11g Tx_CHOEZ437MH=
Plane : E2
DiataRate @ &
Over Limit HReadfntenna Cahle Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/u dB dBu¥/m  dBuV  dB/m dB dB ci deg
| @ TO6.30 30011 -15.90 46.00 31.62 21.79  3.37 28.87 100 0 Peak
2 952.40 30.02 -15.98 46,00 31.28 Z1.33 6.10 Z28.88 100 0 Peak
3@ 902,30 31.69 -Z2.31 54.00 31.59 22.73 6.17 28.80 100 0 Peak
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e Lewvel {dBuVim} Date: 2006-08-19
3
FCC CLASS B
[ 6B
FCC CLASS-B (AVG)
a4 PP Y I —

" 1000 1400, 1800. 2200. 2600. 3000
Frequency (MHz)
Site : O3CHOE-HY
Condition : HF-AWT-060410 VERTICAL
EUT : Smart Phone
Ponarer : 120Vac/60H=
Model : FEEE1418
Memo : 11g Tx_CHOEZ4537MH=
Plane : E2
DiataRate @ &
Over Limit HReadfntenna Cahle Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/u dB dBu¥/m  dBuV  dB/m dB dB ci deg
1 @ 2334 .00 50.31 -23.69 74.00 51.32 30.23 4,17 35.40 100 0 Peak
2 @ 2334.00 39.02 -14.98 54.00 40.02 30.23 4,17 33.40 100 8T hverage
3@ 2437.00  86.99 av.a0  30.27 4,20 35.47 100 0 Peak
4 @ 2437.00  62.60 £3.50 30.28 4,29 35.47 100 87 hverage
5@ 2484 00 49,51 -24 .49 74,00 50.37 30.29 4.36 35.51 100 0 Peak
o @ 2484 .00 38.94 -15.06 354.00 39.80 30.29 4.36 35.51 100 87 Average
Remark: #3 and #4 Fundamental Signal
e Level (dBuW/imj) BT Date: 2006-08-19
FCC CLASS-B
-6ilB
FCC CLASS-B (AVG)
o = 65
WM
n 3000 3600. 4200. 4800. 5400. 6000
Frequency {(MHz}
Site : O5CHOS-HY
Condition : HF-ANT-060410 VERTICAL
EUT : Smart Phone
Povarer : 120Vacie0Hz
Model : FR 821418
Memo : 11g Tx_CHOSZ2437MH=
Flane E2
Data Rate : &
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g Level (dBu\m) Date: 2006-08-19

FCCCLASS-B
BB

Sl ittt imcemefir fo s ot o ELIC CLARS-BUAMI).

PP I P il 6B
" G000 6600, 7200, 7800, 8400. 9000
Frequency {(MHz)
Site : 03CHOS-HY
Condition : HF-ANT-060410 VERTICAL
EUT : Imart Phone
Power : 120Vacia0Hz
Model : FR 681418
Mermn 2 11 Tx CHOE2437MH=
Plane : E2
DataRate : &

Remark: There is no more obvious spurious emission except thelistings above.
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* Test Mode : Mode 6
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

& Level {dBuW/m) Date: 2006-08-19
4
FCC CLASS B
B -GilB
i

FCC CLASS B (AVG)
54 T i Gl

2 1000 1400, 1800, 2200, 2600, 3000
Frequency {MHz)
Site : O3CHOA-HY
Condition : HF-ANT-060410 HORIZONTAL
EOT : Smart Phone
Power o 120VacielHz
Model : FR 681418
Mema : 11g Tx_CHI11Z2462MH=
Plane : E2
Diata Rate : @&
Over Limit Readlntenna Cable Preamp Aot Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Fos Remark
Wiz dBu¥/m dB dBuV/m dBuV  dB/m dB dB cn deg
1 2384 .00 50.00 -24.00 74.00 50.96 30.25 4.23 35.44 100 0 Peak
2@ 2384 .00 38.99 -15.01 54.00 39.95 30.25 4.23 35.44 100 159 hverage
3 2462 .00 70.58 7146 30.29  4.33 33.49 100 139 hverage
4 @ 246200 92 .63 03.31 30,29  4.33 33.49 100 0 Peak
5@ 2484 .00 41.87 -12.13 54.00 42.83 30.25 4.23 35.44 100 159 hverage
b @ 2484 00 64.21 -9.79 74.00 65.07 30.29 4.36 35.51 100 0 Peak
Remark: #3 and #4 Fundamental Signal
W Level {dBuVim) Date: 2006-08-19
FCC CLASS-B
Tl ]

FCC CLASS-B {AVG)
o ; 5B

o 3000 3600, 4200, 43800, 5400, 6000
Frequency (MHz)

Site : D3CHDE-HY

Condition : HF-ANT-060410 HORIZONTAL

EUT : Smart Phone

Ponarer : 120Wac/e0Hz

Model : FR. 881418

Memn : 1lg T CHI112482MH=

Plane - E2

DataRate : &
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Date: 2006-08-19

Level {dBuW/m)
a7

FCC CLASS B
-GlB
W‘W
M -
49 6B

0

6000 6600, 7200, 7800, 8400, 9000
Frequency {MHz)
Site : O3CHOA-HY
Condition : HF-ANT-060410 HORIZONTAL
EOT : Smart Phone
Poarer : 120Wac/E0H=
Maodel : FE&E14128
Memn 2 11z Tx_CHI112482MH=
Plane - E2
DataRate : &
Level {dBuW/im) Date: 2006-08-19
107
FCC CLASS B
-64B
I
frrapag
M, A FCC CLASS-B (AVG)
a1 i e et s oAl it g Ao r IR
¢ 24835 2486.8 2490.1 24934 2496.7 2500
Frequency {MHz)
Site : O3CHOA-HT
Conditionn : HF-ANT-080410 HORIZONTAL
EOT : Smart Phone
Power o 120Vacfs0Hz
Madsl : FR 681413
Memn : 1lg Tx CHI112482MH=
Plane . E2
DataRate : &
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBuV/m dB dBuV/m  dBuV  dB/n dB 4B chi deg
1@ 2484 36 64,71 -9.79 74,00 63,07 30,29 4,36 35,51 100 0 Peak
2@ 2484 36 41.87 -12.13 54.00 42.73 30.29 4.36 35.51 100 159 hverage
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